Applicant:
Address:
Manufacturer:
Address:

EUT:

Trade Mark:
Model Number:
Date of Receipt:
Test Date:

Date of Report:

Prepared By:

ANNEX 1
FCC ID:2AZUX-G1

Shenzhen Anran Security Technology Co., Ltd

Room 1711, Building 4, Tianan Yungu Industrial Park, Bantian Street, Longgang District,
Shenzhen, Guangdong, China

Shenzhen Anran Security Technology Co., Ltd

Room 1711, Building 4, Tianan Yungu Industrial Park, Bantian Street, Longgang District,
Shenzhen, Guangdong, China

Security Camera

/

G1
G1 Pro, G1 Max, G1U4, G1U5, G1U8

May. 21, 2025
May. 21, 2025 - Jun. 09, 2025
Jun. 09, 2025

Shenzhen DL Testing Technology Co., Ltd.
101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.1

Address: Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China
FCC Part 2 Subpart J,
Part 22 Subpart H,

Applicable Part 24 Subpart E,

Standards: Part 27
FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
ANSI C63.26:2015, ANSI/TIA-603-E-2016

Test Result: Pass
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03 Peak-to-Average Ratio

Band | Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band5 14 20525 6 #0 QPSK 5.71 13 PASS
Band5 3 20525 15 #0 QPSK 5.42 13 PASS
Band5 5 20525 25 #0 QPSK 5.54 13 PASS
Band5 10 20525 50 #0 QPSK 5.56 13 PASS
Band5 1.4 20525 6 #0 QAM16 6.14 13 PASS
Band5 3 20525 15 #0 QAM16 6.30 13 PASS
Band5 5 20525 25 #0 QAM16 6.26 13 PASS
Band5 10 20525 1 #0 QAM16 5.65 13 PASS
Band7 5 21100 25 #0 QPSK 4.28 13 PASS
Band7 10 21100 50 #0 QPSK 4.35 13 PASS
Band7 15 21100 75 #0 QPSK 4.75 13 PASS
Band7 20 21100 100 #0 QPSK 4.95 13 PASS
Band7 5 21100 25 #0 QAM16 5.18 13 PASS
Band7 10 21100 1 #0 QAM16 3.85 13 PASS
Band7 15 21100 1 #0 QAM16 3.90 13 PASS
Band7 20 21100 1 #0 QAM16 3.89 13 PASS

Test Report
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

RL

RF 500  AC

Center Freq 836.500000 MHz

Average Power

-8.34 dBm
45.75 % at 0dB

2.37dB
4.44 dB
5.71dB
6.62 dB
7.28 dB
7.59dB

7.63dB
-0.71 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

I 09:29:59 AMJun 05, 2025
Radio Std: None

| SENSE:INT] | ALIGN AUTO
Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Gaussian
(]

Info BW 25.000 MHz

STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

e Keysight Spectrum Analyz Power Stat CCDF

(=0 (TR

Center Freq836 500000 MHz

Average Power

22.50 dBm
45.59 % at 0dB

2.52dB
4.48 dB
5.42dB
5.91dB
6.14 dB
6.20dB

6.23dB
28.73 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

09:31:55 AM Jun 05, 2025
Radio Std: None

| SENSE:INT] | ALIGN AUTO |

Center Freq: 836.500000 MHz

Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
# FGain:Low

Gaussian
(]

0dB
Info BW 25.000 MHz

0.0001 %

IMSG

STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF
0

(=0 (TR

RL RF 500  AC 5ENSE:INT| | ALIGN AUTO ‘ 09:32:43 AM Jun 05, 2025

Center Freq: 836.500000 MHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Center Freq 836.500000 MHz

——

# FGain:Low

Average Power

22.52 dBm
46.10 % at 0dB

241dB
447 dB
5.594 dB
6.00 dB
6.19dB
6.24 dB

6.24 dB
28.76 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

| SENSE:INT] | ALIGN AUTO | 09:33:40 AM Jun 05, 2025

Center Freq: 836.500000 MHz Radio Std: None

Center Freq836.500000 MHz
Counts:1.00 M/1.00 Mpt

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Average Power Gaussian

22.60 dBm
45.82 % at 0dB

2.36dB
442 dB
5.96 dB
6.13 dB
6.49 dB
6.62dB

6.70dB
29.30 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

Info BW 25.000 MHz

STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF \ = || = \-83-

1 | SENSE:INT] | ALIGN AUTO | 11:04:28 AMJun 05, 2025
Center Freq 836. 500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

21.56 dBm
44.17 % at 0dB

10.0 % 3.04dB
1.0 % 5.08 dB
0.1% 6.14 dB
0.01% 6.81dB
0.001% 7.00dB
0.0001 % 7.04 dB

Peak 7.08 dB
28.64 dBm

Info BW 25.000 MHz

IMSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘i”i‘\&l
| SENSE:INT] | ALIGN AUTO | 11:07:39 AMJun 05, 2025
Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

21.61 dBm
43.53 % at 0dB

10.0 % 2.97dB

1.0 % 5.07 dB
0.1% 6.30dB
0.01% 6.84 dB
0.001% 7.00dB
0.0001% 7.10dB

Peak 7.13dB
28.74 dBm

0.001 %

Info BW 25.000 MHz

STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF \ = || = \-83-

1 | SENSE:INT] | ALIGN AUTO | 11:09:44 AMJun 05, 2025
Center Freq 836. 500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

21.64 dBm
43.93 % at 0dB

10.0 % 2.89dB
1.0 % 5.09dB
0.1% 6.26 dB
0.01% 6.90 dB
0.001% 7.08dB
0.0001% 7.14dB

Peak 7.15dB
28.79 dBm

0.0001 %
Info BW 25.000 MHz

IMSG STATUS

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘i”i‘\&l
| SENSE:INT] | ALIGN AUTO | 11:16:42 AMJun 05, 2025
Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.64 dBm
44.88 % at 0dB

10.0 % 2.86dB

1.0 % 4.79dB
0.1% 5.65dB
0.01% 5.82dB
0.001% 5.87dB
0.0001 % 5.88dB

Peak 5.97 dB
28.61 dBm

0.001 %

Info BW 25.000 MHz

STATUS

Band7 QPSK BW=5MHz Channel=21100 RB Size=25 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF
0

(=0 (TR

10:13:31 AMJun 05, 2025

RL RE 500  AC SENSE:INT] | ALIGN AUTO |

Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Center Freq 2.535000000 GHz

——

# FGain:Low

Average Power

22.21 dBm
51.09 % at 0dB

2.27dB
3.73dB
4.28dB
4.49 dB
4.59dB
4.65dB

4.69dB
26.90 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band7 QPSK BW=10MHz Channel=21100 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

| SENSE:INT] | ALIGN AUTO | 10:15:14 AMJun 05, 2025

Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
# FGain:Low

Average Power

22.22 dBm
50.68 % at 0dB

2.23dB
3.76dB
4.35dB
4.61dB
4.74 dB
4.78dB

4.78dB
27.00 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

Info BW 25.000 MHz

STATUS

Band7 QPSK BW=15MHz Channel=21100 RB Size=75 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF
0

(=0 (TR

RL RF 500  AC 5ENSE:INT| | ALIGN AUTO ‘ 10:16:58 AM Jun 05, 2025

Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Center Freq 2.535000000 GHz

——
# FGain:Low

Average Power

22.38 dBm
49.73 % at 0dB

2.35dB
4.04 dB
4.75dB
5.01dB
5.24 dB
5.41dB

5.46 dB
27.84 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

STATUS

IMSG

Band7 QPSK BW=20MHz Channel=21100 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

| SENSE:INT] | ALIGN AUTO | 10:18:41 AMJun 05, 2025

Center Freq: 2.535000000 GHz Radio Std: None

Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
# FGain:Low

Average Power

22.22 dBm
49.27 % at 0dB

2.25dB
4.05dB
495dB
5.41dB
5.69 dB
5.88dB

5.95dB
28.17 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

Info BW 25.000 MHz

STATUS

Band7 QAM16 BW=5MHz Channel=21100 RB Size=25 Position=#0

Test Report
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s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

Center Freq2 53500000 GHz

Average Power

21.29 dBm
47.57 % at 0dB

2.82dB
4.48 dB
5.18 dB
5.49dB
5.63dB
5.70dB

5.71dB
27.00 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] |

11:14:48 AM Jun 05, 2025

ALIGN AUTO

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Center Freq: 2.535000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band7 QAM16 BW=10MHz Channel=21100 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

Average Power

22.37 dBm
50.56 % at 0dB

2.60dB
3.62dB
3.85dB
3.94dB
3.98adB
4.01dB

4.03dB
26.40 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

| SENSE:INT] |

11:26:26 AM Jun 05, 2025

ALIGN AUTO

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

0.001 %

0.0001 %
Info BW 25.000 MHz

Center Freq: 2.535000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

STATUS

Band7 QAM16 BW=15MHz Channel=21100 RB Size=1 Position=#0

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

RL RE 500  AC SENSE:INT] | ALIGN AUTO |

11:27:36 AM Jun 05, 2025

Center Freq: 2.535000000 GHz Radio Std: None
«p Trig: FreeRun Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Center Freq 2.535000000 GHz

# FGain:Low

Average Power

22.29 dBm
50.59 % at 0dB

2.62dB
3.62dB
3.90dB
3.99dB
4.04 dB
4.05dB

4.05dB
26.34 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

Info BW 25.000 MHz

IMSG STATUS

Band7 QAM16 BW=20MHz Channel=21100 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

(=0 (TR

| SENSE:INT] | ALIGN AUTO |

11:29:24 AM Jun 05, 2025

Center Freq: 2.535000000 GHz Radio Std: None
«p Trig: FreeRun Counts:1.00 M/1.00 Mpt

#FGain:Low #Atten: 40 dB

Average Power

22.06 dBm
50.37 % at 0dB

2.62dB
3.61dB
3.89dB
4.07 dB
4.25dB
4.30dB

4.35dB
26.41 dBm

10.0 %

1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.001 %

Info BW 25.000 MHz

STATUS

Test Report
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04 Occupied bandwidth

Band | Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | 99% OBW (MHz) | -26dB EBW (MHz) | Verdict
Band5 1.4 20525 6 #0 QPSK 1.107 1.280 PASS
Band5 3 20525 15 #0 QPSK 2.697 2.916 PASS
Band5 5 20525 25 #0 QPSK 4.504 4.959 PASS
Band5 10 20525 50 #0 QPSK 8.986 9.615 PASS
Band5 1.4 20525 6 #0 QAM16 1.100 1.289 PASS
Band5 3 20525 15 #0 QAM16 2.687 2.953 PASS
Band5 5 20525 25 #0 QAM16 4.504 4.874 PASS
Band5 10 20525 1 #0 QAM16 1.092 1.587 PASS
Band7 5 21100 25 #0 QPSK 4.494 4.895 PASS
Band7 10 21100 50 #0 QPSK 9.016 9.620 PASS
Band7 15 21100 75 #0 QPSK 13.487 14.599 PASS
Band7 20 21100 100 #0 QPSK 18.012 19.333 PASS
Band7 5 21100 25 #0 QAM16 4.506 4.918 PASS
Band7 10 21100 1 #0 QAM16 1.205 1.686 PASS
Band7 15 21100 1 #0 QAM16 1.231 1.692 PASS
Band7 20 21100 1 #0 QAM16 1.879 2.619 PASS

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

= =R
1 [ SENSE:INT] [ ALIGN AUTO | 09:34:20 AMJun 05, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radic Device: BTS

s Keysight Spectrum Analyzer - Occupied BW

Ref 40.00 dEm

Center 836.5 MHz
#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 30.7 dBm

1.1070 MHz

Transmit Freq Error -233 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.280 MHz x dB -26.00 dB

IMSG STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

Test Report Tel: 400-688-3552 Web:www.dI-cert.com Email: service@dl-cert.com Page 11 of 58
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 09:35:24 AMJun 05, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 31.0 dBm

2.6969 MHz

Transmit Freq Error 10.822 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.916 MHz x dB -26.00 dB

IMSG STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 09:37:14 AMJun 05, 2025

Center Freq 836.500000 MHz

Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 30.5 dBm

4.5043 MHz

Transmit Freq Error 7.030 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.959 MHz x dB -26.00 dB

IMSG STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 58
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 09:40:01 AMJun 05, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 620 kHz

Occupied Bandwidth Total Power 30.3 dBm

8.9862 MHz

Transmit Freq Error 7.333 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.615 MHz x dB -26.00 dB

IMSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 11:10:33 AMJun 05, 2025

Center Freq 836.500000 MHz

Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 29.5 dBm

1.0998 MHz

Transmit Freq Error 666 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.289 MHz x dB -26.00 dB

IMSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 13 of 58
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 11:12:10 AMJun 05, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 30.1 dBm

2.6868 MHz

Transmit Freq Error -2.316 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.953 MHz x dB -26.00 dB

IMSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 11:13:20 AMJun 05, 2025

Center Freq 836.500000 MHz

Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 29.7 dBm

4.5037 MHz

Transmit Freq Error 6.355 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.874 MHz x dB -26.00 dB

IMSG STATUS

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 58
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 11:16:45 AMJun 05, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 620 kHz

Occupied Bandwidth Total Power 28.6 dBm

1.0921 MHz

Transmit Freq Error -4.1929 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.587 MHz x dB -26.00 dB

IMSG STATUS

Band7 QPSK BW=5MHz Channel=21100 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 10:20:20 AM Jun 05, 2025

Center Freq 2.535000000 GHz

Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Center 2.535 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.2 dBm

4.4943 MHz

Transmit Freq Error 5.059 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.895 MHz x dB -26.00 dB

IMSG STATUS

Band7 QPSK BW=10MHz Channel=21100 RB Size=50 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 58
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s Keysight Spectrum Analyzer - Occupled BW ‘i”i‘\&l
RL RE 50 | SENSE:INT] | ALIGN AUTO | 10:22:08 AMJun 05, 2025
Center Freq: 2.535000000 GHz Radio Std: None

—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 620 kHz

Occupied Bandwidth Total Power 30.0 dBm

9.0163 MHz

Transmit Freq Error -8.973 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.620 MHz x dB -26.00 dB

IMSG STATUS

Band7 QPSK BW=15MHz Channel=21100 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 10:23:55 AM Jun 05, 2025

Center Freq: 2.535000000 GHz
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Radio Std: None

#VBW 910 kHz

Occupied Bandwidth Total Power 30.3 dBm

13.487 MHz

Transmit Freq Error 30.980 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.60 MHz x dB -26.00 dB

IMSG STATUS

Band7 QPSK BW=20MHz Channel=21100 RB Size=100 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 16 of 58
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s Keysight Spectrum Analyzer - Occupied BW
0Q

(=0 (TR

RL RF 5

| SENSE:INT] | ALIGN AUTO |

10:25:39 AM Jun 05, 2025

00  AC
000000 GHz

Center Freq 2.5

# FGain:Low

——

Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

Occupied Bandwidth

18.012 MHz
44.821 kHz
19.33 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power 30.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band7 QAM16 BW=5MHz Channel=21100 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

(=0 (TR

RL RF 500  AC

| SENSE:INT] | ALIGN AUTO |

11:14:51 AMJun 05, 2025

Center Freq 2.535000000 GHz

# FGain:Low

——

Center Freq: 2.535000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

Occupied Bandwidth

4.5061 MHz
11.197 kHz
4.918 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band7 QAM16 BW=15MHz Channel=21100 RB Size=1 Position=#0

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Occupied BW ‘i”i‘\&l
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 01:38:52 PMJun 05, 2025
Center Freq: 2.535000000 GHz Radio Std: None

—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.42 dB
Ref 40.00 dBm

#VBW 910 kHz

Occupied Bandwidth Total Power 25.6 dBm

1.2312 MHz

Transmit Freq Error -6.4174 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.692 MHz x dB -26.00 dB

IMSG STATUS

Band7 QAM16 BW=10MHz Channel=21100 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 01:37:05 PMJun 05, 2025
Center Freq: 2.535000000 GHz Radio Std: None

—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.42 dB
Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power 27.6 dBm

1.2055 MHz

Transmit Freq Error -4.1882 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.686 MHz x dB -26.00 dB

IMSG STATUS

Band7 QAM16 BW=20MHz Channel=21100 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 58
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s Keysight Spectrum Analyzer - Occupied BW \i‘lﬁ/\&l
g RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 01:39:41 PMJun 05, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.42 dB
Ref 40.00 dBm

Center 2.535 GHz Span 40 MHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 27.3 dBm

1.8787 MHz

Transmit Freq Error -8.6497 MHz % of OBW Power 99.00 %
x dB Bandwidth 2.619 MHz x dB -26.00 dB

IMSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 19 of 58
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05 Band edge

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band5 1.4 20407 1 #0 QPSK 824.00 -22.79 -13 PASS
Band5 1.4 20407 6 #0 QPSK 824.00 -30.45 -13 PASS
Band5 1.4 20643 1 #0 QPSK 849.66 -39.02 -13 PASS
Band5 1.4 20643 6 #0 QPSK 849.00 -31.78 -13 PASS
Band5 3 20415 1 #0 QPSK 824.00 -21.14 -13 PASS
Band5 3 20415 15 #0 QPSK 824.00 -32.00 -13 PASS
Band5 3 20635 1 #0 QPSK 851.23 -35.98 -13 PASS
Band5 3 20635 15 #0 QPSK 849.00 -34.04 -13 PASS
Band5 5 20425 1 #0 QPSK 824.00 -20.96 -13 PASS
Band5 5 20425 25 #0 QPSK 824.00 -30.70 -13 PASS
Band5 5 20625 1 #0 QPSK 852.98 -35.88 -13 PASS
Band5 5 20625 25 #0 QPSK 849.00 -32.07 -13 PASS
Band5 10 20450 1 #0 QPSK 823.98 -22.25 -13 PASS
Band5 10 20450 50 #0 QPSK 824.00 -32.88 -13 PASS
Band5 10 20600 1 #0 QPSK 857.24 -34.59 -13 PASS
Band5 10 20600 50 #0 QPSK 849.00 -33.81 -13 PASS
Band5 1.4 20407 6 #0 QAM16 824.00 -29.87 -13 PASS
Band5 1.4 20643 6 #0 QAM16 849.00 -31.58 -13 PASS
Band5 3 20415 15 #0 QAM16 823.99 -32.27 -13 PASS
Band5 3 20635 15 #0 QAM16 849.00 -34.39 -13 PASS
Band5 5 20425 25 #0 QAM16 824.00 -31.20 -13 PASS
Band5 5 20625 25 #0 QAM16 849.00 -31.82 -13 PASS
Band5 10 20450 1 #0 QAM16 824.00 -21.60 -13 PASS
Band5 10 20600 1 #0 QAM16 857.22 -35.01 -13 PASS
Band7 5 20775 1 #0 QPSK 2498.94 -14.67 -10 PASS
Band7 5 20775 25 #0 QPSK 2498.99 -14.67 -10 PASS
Band7 5 21425 1 #0 QPSK 2583.85 -38.68 -25 PASS
Band7 5 21425 25 #0 QPSK 2571.05 -17.76 -10 PASS
Band7 10 20800 1 #0 QPSK 2498.96 -13.38 -10 PASS
Band7 10 20800 50 #0 QPSK 2489.00 -38.13 -25 PASS
Band7 10 21400 1 #0 QPSK 2589.95 -38.92 -25 PASS
Band7 10 21400 50 #0 QPSK 2580.75 -38.80 -25 PASS
Band7 15 20825 1 #0 QPSK 2500.00 -18.62 -10 PASS
Band7 15 20825 75 #0 QPSK 2495.98 -25.76 -13 PASS
Band7 15 21375 1 #0 QPSK 2594.30 -38.67 -25 PASS
Band7 15 21375 75 #0 QPSK 2572.40 -22.19 -10 PASS
Band7 20 20850 1 #0 QPSK 2499.94 -22.21 -10 PASS
Band7 20 20850 100 #0 QPSK 2495.60 -27.20 -13 PASS
Band7 20 21350 1 #0 QPSK 2590.92 -38.70 -25 PASS
Band7 20 21350 100 #0 QPSK 2590.13 -38.57 -25 PASS
Band7 5 20775 25 #0 QAM16 2498.97 -16.45 -10 PASS
Band7 5 21425 25 #0 QAM16 2571.01 -15.63 -10 PASS
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 20 of 58
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Band7 10 20800 #0 QAM16 2498.98 -12.36 -10 PASS
Band7 10 21400 #0 QAM16 2593.48 -38.85 -25 PASS
Band7 15 20825 #0 QAM16 2499.92 -18.52 -10 PASS
Band7 15 21375 #0 QAM16 2589.12 -38.62 -25 PASS
Band7 20 20850 #0 QAM16 2499.96 -21.94 -10 PASS
Band7 20 21350 #0 QAM16 2594.49 -38.79 -25 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 21 of 58
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Band5 QPSK BW=1.4MHz Channel=20407 RB Size=1 Position=#0

=R
| SENSE:INT] ALIGN AUTO | 09:40:31 AMJun 05, 2025
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

ww Keysight Spectrum Analyzer - Swept SA

Mkr1 824.000 0 MHz
Ref Offset 7.44 dB
10 gBldiv RZf 3(?.7)0 dBm -22.796 dBm

Center 824.000 MHz Span 2.800 MHz
#Res BW 15 kHz #VBW 43 kHz* Sweep 15.47 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

=2 R
RE | SENSE:INT] ALIGN AUTO | 09:40:36 AMJun 05, 2025
Center Freq 824. 000000 MHz , Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
PASS IFGain:Low #Atten: 40 dB

ww Keysight Spectrum Analyzer - Swept SA

Mkr1 824.000 0 MHz
Ref Offset 7.44 dB
10 gBldw RZf 357)0 dBm -30.451 dBm

Center 824.000 MHz .
#Res BW 15 kHz #VBW 43 kHz* Sweep 15.47 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 22 of 58
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w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL I 500 A |

SENSE:INT] | ALIGN AUTO | 09:40:44 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Center 849.000 MHz

#Res BW 15 kHz #VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

IMSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=1 Position=#0

w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL 1 500 A [

SENSE:INT] | ALIGN AUTO | 09:41:02 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB

Center 824.000 MHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Mkr1 824.000 MHz
10 gBldiv Ref 30.00 dBm -21.146 dBm

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL I 500 A |

SENSE:INT] | ALIGN AUTO | 09:40:49 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Center 849.000 MHz

#Res BW 15 kHz #VBW 43 kHz* Sweep 1547 ms (1 001 pts)

IMSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0

w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL 1 500 A [

SENSE:INT] | ALIGN AUTO | 09:41:06 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB

Center 824.000 MHz

#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1 001 pts)

IMSG STATUS

Mkr1 824.000 MHz
10 gBldiv Ref 30.00 dBm -32.007 dBm

Band5 QPSK BW=3MHz Channel=20635 RB Size=1 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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ww Keysight Spectrum Analyzer - Swept SA ‘i”i‘\&l
i . e L | sensEanT| [ amenauto | 09:41:12 AM]

Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 851.226 MHz
-35.985 dBm

Center 849.000 MHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0

ww Keysight Spectrum Analyzer - Swept SA ‘iui‘ﬂ-
RL 1 500 A | SENSE:INT] | ALIGN AUTO | 09:41:16 AMJ

Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.000 MHz
-34.050 dBm

----------
I I I I

Center 849.000 MHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 25 of 58
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ww Keysight Spectrum Analyzer - Swept SA ‘i”i‘\&l
i . e L | sensEanT| [ amenauto | 09:41:33 AM]

Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB
1LO dBidiv.  Ref 30.00 dBm
og

Center 824.000 MHz .
#Res BW 51 kHz #VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Swept SA ‘iui‘ﬂ-
RL 1 500 A | SENSE:INT] | ALIGN AUTO | 09:41:29 AMJ

Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 824.00 MHz
Ref Offset 7.44 dB
10 gBldiv RZf 3(?.7)0 dBm -20.966 dBm

i
-W-*MWM-ﬂ i
kb sk U S I U N

Center 824.000 MHz
#Res BW 51 kHz #VBW 150 kHz*

IMSG STATUS

Band5 QPSK BW=5MHz Channel=20625 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 26 of 58


mailto:service@dl-cert.com

ww Keysight Spectrum Analyzer - Swept SA ‘i”i‘\&l
i . e L | sensEanT| [ amenauto | 09:41:39 AM]

Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

R

I e s A N A
T e e | e
I N N O O O N

Center 849.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0

ww Keysight Spectrum Analyzer - Swept SA ‘iui‘ﬂ-
RL 1 500 A | SENSE:INT] | ALIGN AUTO | 09:41:42 AMJ

Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.00 MHz
-32.076 dBm

Center 849.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=10MHz Channel=20450 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 27 of 58
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ww Keysight Spectrum Analyzer - Swept SA ‘i”i‘\&l
RL 1 500 A | SENSE:INT] | ALIGN AUTO | 09:41:56 AMJ

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.45 dB
1LO dBidiv.  Ref 30.00 dBm
og

) AR s
e s S S N B I
S

Center 824.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Swept SA == N=R =
RL 1 500 A | SENSE:INT] | ALIGN AUTO | 09:42:00 AMJ

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.45 dB Mkr1 824.00 MHz

10 gBldiv Ref 30.00 dBm -32.884 dBm

| e
e
N N S O A

Center 824.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=10MHz Channel=20600 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 28 of 58
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ww Keysight Spectrum Analyzer - Swept SA ‘i”i‘\&l
RL 1 500 A | SENSE:INT] | ALIGN AUTO | 09:42:05 AMJ

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

-34.598 dBm

i D

W N !-.II-
| -----.Nﬂlﬂh
I O D I N

Center 849.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Swept SA == N=R =
RL 1 500 A | SENSE:INT] | ALIGN AUTO | 09:42:09 AMJ

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.00 MHz
-33.814 dBm

Center 849.00 MHz .
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=6 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 29 of 58
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w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL I 500 A |

SENSE:INT] | ALIGN AUTO | 11:13:51 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB
1LO dBidiv.  Ref 30.00 dBm
og

Center 824.000 MHz

#Res BW 15 kHz #VBW 43 kHz* Sweep 1547 ms (1 001 pts)

IMSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=6 Position=#0

w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL 1 500 A [

SENSE:INT] | ALIGN AUTO | 11:13:57 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.000 0 MHz
-31.580 dBm

Center 849.000 MHz Span 2.800 MHz
#Res BW 15 kHz #VBW 43 kHz* Sweep 15.47 ms (1001 pts)

IMSG STATUS

Band5 QAM16 BW=3MHz Channel=20415 RB Size=15 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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ww Keysight Spectrum Analyzer - Swept SA =nr=

sl

RL RE 00 AC [

Center Freq 824.000000 MHz

SENSE:INT] | ALIGN AUTO | 11:14:10 AMJ
Avg Type: RMS

PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB Mkr1 823.994 M

10 gBldiv Ref 30.00 dBm -32.275 dBm

Al N O AN

Center 824.000 MHz

#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (.1 001 pts)

IMSG STATUS

Hz

Band5 QAM16 BW=3MHz Channel=20635 RB Size=15 Position=#0

ww Keysight Spectrum Analyzer - Swept SA =nr=

sl

RL 1 500 A | SENSE:INT] | ALIGN AUTO | 11:14:16 AMJ
Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

fiset 7.48 dB Mkr1 849.000 M

0,00 dBm '34399 dBm

Center 849.000 MHz i
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1001 pts)

IMSG STATUS

Hz

Band5 QAM16 BW=5MHz Channel=20625 RB Size=25 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL RE 00 AC [

SENSE:INT] | ALIGN AUTO | 11:14:34 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Center Freq 849.000000 MHz

Ref Offset 7.48 dB

Bidi R 0.00 dBm

Center 849.000 MHz

#Res BW 51 kHz #VBW 150 kHz* Sweep 4.800 ms (1 601 pts)

IMSG STATUS

Band5 QAM16 BW=5MHz Channel=20425 RB Size=25 Position=#0

w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL 1 500 A [

SENSE:INT] | ALIGN AUTO | 11:14:29 AMJ

Avg Type: RMS
PNO: Wide -»- Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.44 dB

Center 824.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 4.800 ms (1001 pts)

IMSG STATUS

Mkr1 824.00 MHz
10 gBldiv Ref 30.00 dBm -31.201 dBm

Band5 QAM16 BW=10MHz Channel=20450 RB Size=1 Position=#0

Test Report

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL I 500 A |

SENSE:INT] | ALIGN AUTO | 11:16:50 AMJ

Avg Type: RMS
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 7.45 dB
1LO dBidiv.  Ref 30.00 dBm
og

Center 824.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band5 QAM16 BW=10MHz Channel=20600 RB Size=1 Position=#0

w Keysight Spectrum Analyzer - Swept SA [E=R{r=m ==

RL 1 500 A [

SENSE:INT] | ALIGN AUTO | 11:16:55 AMJ

Avg Type: RMS
PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 857.22 MHz
-35.020 dBm

Center 849.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

IMSG STATUS

Band7 QPSK BW=5MHz Channel=20775 RB Size=1 Position=#0

Test Report
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- Keysight SpedmmAnalyzer Spunou; Emissions o |-eP @

d RL 5 ALIGN AUTO 01:55:03 PMJun 05, 2025

Center Freq 13. 255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
«p~ Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.36 dB

10 dBidiv Ref 30.00 dBm
Log

Stop 2.51 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | A Limit
24750 GHz |2.4940 GHz |1.000 MHz |2 493651667 GHz|-38.83 dBm -1383dB
[24940GHz 24960 GHz [1.000 MHz |2.495860000 GHz |-34.47 dBm | |-21.47dB
2.4960 GHz |2.4990 GHz _|1.000 MHz |2.498990000 GHz |-14.67 dBm
24990 GHz 25000 GHz |100.0 kHz |2.499995000 GHz|-13.66 dBm -
25100 GHz  |100.0 kHz |2.500383333 GHz[19.49 dBm 3051 dB

MSG STATUS
Band7 QPSK BW=5MHz Channel=20775 RB Size=25 Position=#0
s Keysight Spectrum Analyzer - Spurious Emissions ‘i”i"‘m'
RL RE 500  AC | SENSE:INT] | ALIGN AUTO | 01:55:07 PMJun 05, 2025

Center Freq: 13.255000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.36 dB
Ref 30.00 dBm

nge | Start Freq | Stop Freq Frequency |Amplitude | |ALimit

—M 1248

IMSG STATUS

Band7 QPSK BW=5MHz Channel=21425 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 34 of 58
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s Keysight Spectrum Analyzer - Spurious Emissions \iui\-ﬁ&-
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:55:13 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

1 [256006Hz [25700GHz [100.0kHz 25
5

4 [25750GHz |25760 GHz |1.000 MHz |
5760 GHz E

IMSG STATUS

Band7 QPSK BW=5MHz Channel=21425 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:55:17 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
FE 00 GHz [2.5700 GHz 25 667 GHz 4412 ¢

2

2
3
4

IMSG STATUS

Band7 QPSK BW=10MHz Channel=20800 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO
Center Freq: 13.255000000 GHz
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

==
01:55:25 PMJun 05, 2025
Radio Std: None

Radio Device: BTS

Ref Offset 10.36 dB
Ref 30.00 dBm

I
I
.
.
.
L LT
| e
]
I

Spur | Range | Start Freq | Stop Freq |RBW

IMSG STATUS

Band7 QPSK BW=10MHz Channel=20800 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO
Center Freq: 13.255000000 GHz
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

==
01:55:29 PMJun 05, 2025
Radio Std: None

Radio Device: BTS

Ref Offset 10.36 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW |Frequency |Ampl|tude | |_\L|m|t

IMSG STATUS

Band7 QPSK BW=10MHz Channel=21400 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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s Keysight Spectrum Analyzer - Spurious Emissions =1 ==

Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 01:55:35 PMJun 05, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq |RBW |Frequency

1 [255756H:

2
2

IMSG STATUS

Band7 QPSK BW=10MHz Channel=21400 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:55:40 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq |RBW | Frequency |Ampl|tude | |ALimit

1 [255756H:

IMSG STATUS

Band7 QPSK BW=15MHz Channel=20825 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:57:55 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.37 dB
Ref 30.00 dBm

pFreq |RBW |

IMSG STATUS

Band7 QPSK BW=15MHz Channel=20825 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:57:59 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.37 dB
Ref 30.00 dBm

rt Freq |RBW | Frequency | Amplitude | | ALimit
50 GHz 1.000 MHz

IMSG STATUS

Band7 QPSK BW=15MHz Channel=21375 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions \iui\-ﬁ&-
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:58:05 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

o

P I
Iy Y L WREN N B

Spur | Range | StartFreq | StopFreq |RBW | Amplitude |

z 31667 GHz -42.16 dBm

1.000 MHz 66

4[4 [257506GHz |25850 GHz

E

2
3
4

IMSG STATUS

Band7 QPSK BW=15MHz Channel=21375 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:58:09 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
5 -25.46.dBm_|
5
25750 GHz |2 5850 GHz

IMSG STATUS

Band7 QPSK BW=20MHz Channel=20850 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:58:23 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.37 dB
Ref 30.00 dBm

pur | Range | StartFreq | StopFreq |RBW | Amplitude | | ALimit
24750 G 000 G _

Gtz 1.000 i

IMSG STATUS

Band7 QPSK BW=20MHz Channel=20850 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:58:27 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.37 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
1 [1 [24750GHz [24800 GHz -3942dBm | |
G 1.000 MHz |2 495600 [2720dBm | | d
-2506dBm | [ 1506
Hz 6106 dBm | |

IMSG STATUS

Band7 QPSK BW=20MHz Channel=21350 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions =1 ==

Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 01:58:34 PMJun 05, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | StartFreq | Stop Freq | RBW

25450 GHz
25700tz |2 %m Gz

IMSG STATUS

Band7 QPSK BW=20MHz Channel=21350 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 01:58:38 PMJun 03, 2025
Center Freq: 13.255000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit

T pstmarn

IMSG STATUS

Band7 QAM16 BW=5MHz Channel=21425 RB Size=25 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 11:15:02 AM Jun 03, 2025
Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | StartFreq | StopFreq | | Amplitude | | ALimit
1 |256006Hz 25700 GHz [100.0 kH | 5778dBm | |
25700 GHz _[2.5710 GHz_ [100.0 kHz [2. 333 GHz 27.17dBm | |
4 [25750GHz [25760 GHz |1.000 MHz | GHz |-35.9
5760 GHz E

IMSG STATUS

Band7 QAM16 BW=5MHz Channel=20775 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 11:14:57 AMJun 03, 2025
Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.36 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency

1.000 MHz

IMSG STATUS

Band7 QAM16 BW=10MHz Channel=21400 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions \iui\-ﬁ&-
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 11:54:18 AM Jun 03, 2025
000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit

1|1 [255756GHz [25700GHz |

1.000 MHz | 2.5
1.000 MHz
1.000 MHz | 2.593

IMSG STATUS

Band7 QAM16 BW=10MHz Channel=20800 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \iui\-ﬁ&-
Xl RL RF 500  AC SENSE:INT] ALIGN AUTO 11:54:12 AM Jun 03, 2025
000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.36 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
[t [oamocH as0GHe 1000k T Y T R—
24900 GHz_| -3326dBm | |202608 00|
z z 1236dBm | [2362d8 0000000 |
z z A774dBm | [7744a8 00000000 |

IMSG STATUS

Band7 QAM16 BW=15MHz Channel=20825 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
fJ'.l' RL RF 500  AC SENSE:INT] ALIGN AUTO 11:54:32 AM Jun 03, 2025
Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.37 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit
GHz|-38720Bm | [4372B |
z _ 94 z 3462dBm | [216298 0|
JEE T I R
z|-1852dBm | |
ot 71 94 cBm | moom

IMSG STATUS

Band7 QAM16 BW=15MHz Channel=21375 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
fJ'.l' RL RF 500  AC SENSE:INT] ALIGN AUTO 11:54:38 AM Jun 03, 2025
Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

2.5891 GHz

Spur | Range | Start Freq |Stop Freq |RBW | Frequency | Amplitude | |_\L|m|t
- 5 GHz |-4171dBm_|
5 GHz 38 11dBm | |28ttdB
-- GHz|-2935dBm | |1635d8 000000 |
-- 2589116667 GHz |-3862dBm | [13624B

IMSG STATUS

Band7 QAM16 BW=20MHz Channel=21350 RB Size=1 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions =1 ==

u‘: RL RE 500 AC SENSE:INT] ALIGN AUTO 11:54:56 AM Jun 05, 2025
Center Freq: 2.535000000 GHz Radio Std: None

—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
2 255 2176dBm | |28.24¢

2 25750 1 z 06 n
1000 MHz 0 -
GHz |25950 GHz  |1.000 MHz|2 594 N 13.79.dB

IMSG STATUS

Band7 QAM16 BW=20MHz Channel=20850 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions \i”i\&l
fJ'.l' RL RF 500  AC SENSE:INT] ALIGN AUTO 11:54:51 AM Jun 03, 2025
Center Freq: 2.535000000 GHz Radio Std: None
—p. Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.37 dB
Ref 30.00 dBm

Spur|Range|StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
, somdm | |20mm
z-2194dBm | [11948 000000000 |

IMSG STATUS
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06 Out-of-band emissions

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band5 1.4 20407 6 #0 QPSK 2475.33 -38.62 -13 PASS
Band5 1.4 20643 6 #0 QPSK 2545.75 -39.25 -13 PASS
Band5 3 20415 15 #0 QPSK 1649.58 -41.91 -13 PASS
Band5 3 20635 15 #0 QPSK 2542.60 -41.95 -13 PASS
Band5 5 20425 25 #0 QPSK 6691.83 -42.73 -13 PASS
Band5 5 20625 25 #0 QPSK 7757.43 -42.46 -13 PASS
Band5 10 20450 50 #0 QPSK 5860.45 -41.67 -13 PASS
Band5 10 20600 50 #0 QPSK 6185.35 -43.05 -13 PASS
Band5 10 20450 1 #0 QAM16 1649.58 -37.35 -13 PASS
Band5 10 20600 1 #0 QAM16 1679.73 -37.27 -13 PASS
Band7 5 20775 25 #0 QPSK 25550.00 -27.31 -25 PASS
Band7 5 21425 25 #0 QPSK 25938.75 -26.78 -25 PASS
Band7 10 20800 50 #0 QPSK 25992.50 -27.39 -25 PASS
Band7 10 21400 50 #0 QPSK 25967.50 -27.21 -25 PASS
Band7 15 20825 75 #0 QPSK 25943.13 -26.50 -25 PASS
Band7 15 21375 75 #0 QPSK 25956.25 -26.93 -25 PASS
Band7 20 20850 100 #0 QPSK 25449.38 -27.16 -25 PASS
Band7 20 21350 100 #0 QPSK 25941.88 -26.45 -25 PASS
Band7 10 20800 1 #0 QAM16 25946.25 -26.95 -25 PASS
Band7 10 21400 1 #0 QAM16 25910.63 -26.68 -25 PASS
Band7 15 20825 1 #0 QAM16 25561.25 -25.73 -25 PASS
Band7 15 21375 1 #0 QAM16 25937.50 -27.43 -25 PASS
Band7 20 20850 1 #0 QAM16 25462.50 -27.13 -25 PASS
Band7 20 21350 1 #0 QAM16 25930.63 -26.94 -25 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.010018725 5211
0.1664175 -53.12
818.24625 -51.03
2475.325 -38.62

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.010018725 -51.92
0.15 -51.99
856.94925 -48.08
254575 -39.25

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.00966975 51.8
0.16268625 -51.98
867.1585 -56.39
1649.575 -41.91

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0

Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.009 50.73
0.1514925 -51.56
981.73975 -55.97
25426 -41.95

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.009948225 -50.48
0.158955 -51.52
719.25775 -56.02
6691.825 4273

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0

Amplitude [dBm)

B

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)

0.009 519

0.17388 5293
909.4505 -55.81
7757.425 -42.46

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.0109317 -52.36
0.1514925 -52.69
91243325 -51.99
5860.45 -41.67

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0

Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.009074025 51.35
0.16567125 -50.65
771.54075 -56.41
6185.35 -43.05

Band5 QAM16 BW=10MHz Channel=20450 RB Size=1 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.0117495 514
0.152985 -50.54
696.3415 -56.16
1649.575 -37.35

Band5 QAM16 BW=10MHz Channel=20600 RB Size=1 Position=#0

Amplitude [dBm)

st

Start9 kHz Stop 10000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)

0.009708525 -51.82
0.15522375 519
893.56675 -56.38
1679.725 3727

Band7 QPSK BW=5MHz Channel=20775 RB Size=25 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.01162965 -47.07
0.15 -49
797.4155 -53.82
25550 2731

Band7 QPSK BW=5MHz Channel=21425 RB Size=25 Position=#0

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.07006455 -48.85
0.15522375 -49.95
910.29925 -53.86
25938.75 -26.78

Band7 QPSK BW=10MHz Channel=20800 RB Size=50 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.00910575 -49.28
0.15522375 -48.45
767.2 -53.89
259925 27.39

Band7 QPSK BW=10MHz Channel=21400 RB Size=50 Position=#0

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.0121302 -50.19
0.15 -49.68
818.48875 -53.61
25967.5 2721

Band7 QPSK BW=15MHz Channel=20825 RB Size=75 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.01016325 -47.55
0.16567125 -48.53
690.6185 -53.66
25943.125 265

Band7 QPSK BW=15MHz Channel=21375 RB Size=75 Position=#0

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.01019145 -49.34
0.16194 -48.78
788.75825 -53.46
25956.25 -26.93

Band7 QPSK BW=20MHz Channel=20850 RB Size=100 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 54 of 58



mailto:service@dl-cert.com

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.01048755 -49.27
0.16567125 -47.52
813.92975 5333
25449.375 27.16

Band7 QPSK BW=20MHz Channel=21350 RB Size=100 Position=#0

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.011322975 -49.73
0.16716375 -48.97
779.8585 -53.04
25941.875 -26.45

Band7 QAM16 BW=10MHz Channel=21400 RB Size=1 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.052826325 -48.32
0.1514925 -48.9
478.16425 -53.69
25910.625 -26.68

Band7 QAM16 BW=10MHz Channel=20800 RB Size=1 Position=#0

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.009715575 -46.75
0.16417875 497
737.10575 -53.93
25946.25 -26.95

Band7 QAM16 BW=15MHz Channel=20825 RB Size=1 Position=#0

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 56 of 58



mailto:service@dl-cert.com

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.00937365 -48.48
0.1574625 -48.8
804.81175 537
25561.25 2573

Band7 QAM16 BW=15MHz Channel=21375 RB Size=1 Position=#0

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.00302115 -48.58
0.15 -49.01
918.6655 -53.38
259375 2743

Band7 QAM16 BW=20MHz Channel=21350 RB Size=1 Position=#0
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Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.01084005 -48.01
0.15671625 4911
752.359 -53.65
25930.625 -26.94

Band7 QAM16 BW=20MHz Channel=20850 RB Size=1 Position=#0

Amplitude [dBm)

Start9 kHz Stop 26000.000 MHz

Range Spur Freq Spur Level
(MHz) (dBm)
0.01171425 -48.61
0.15 -47.99
921.0905 -53.89
25462.5 2713
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